
Stonefly
(Acroneuria evoluta)

Mucket
(Actinonaias ligamentina carinata)

Black Redhorse (Moxostoma duquesnei)

State of Ohio                        Ecological Assessment Unit
Environmental Protection Agency                        Division of Surface Water

P.O. Box 1049, 1800 WaterMark Dr., Columbus, Ohio 43216-1049

January 7, 1997

Biological and Water Quality Study of
The Grand and Ashtabula River Basins

including Arcola Creek, Cowles Creek and Conneaut Creek

Ashtabula, Geauga, Lake and Trumbull Counties

Bigeye Chub
 (Notropis amblops)



MAS/1996-11-5 Grand and Ashtabula River Basins TSD January 7, 1997

Biological and Water Quality Study of the 
Grand  and Ashtabula River Basins

including Arcola Creek, Cowles Creek and Conneaut Creek
[...]
to be changed to a closed loop system. Therefore, only non-contact cooling water will be
discharged. 

Bioassay tests between 1991 and 1996 of the Vari-Seal effluent were not acutely toxic to fathead
minnows. One test indicated toxicity at the nearfield instream site for fathead minnows but 100%
effluent was not toxic. Eight of 12 effluent tests were acutely toxic to Ceriodaphnia.

Grand River - Parkman unsewered area (RM 98)
This small community (3,300 in the township) is unsewered.  Many of the residential and
commercial properties have no treatment systems and are connected directly to storm sewers
which discharge to the Grand River.  A developer has proposed to construct a new WWTP for
a proposed subdivision.  The new plant will allow existing homes in the community to connect
to the proposed WWTP and eliminate the untreated or poorly treated discharges to the river.

Unnamed Tributary to Grand River - Nelson Ledges Estates WWTP (RM  94.72/1.59/0.4)
The Nelson Ledges WWTP currently consists of a trash trap, aeration, chlorination and sludge
storage. This plant is hydraulically overloaded which results in frequent violations of their
NPDES discharge permit  for cBOD5, TSS and D.O.. Findings and Orders were issued in 1994
to upgrade the facility.



MAS/1996-11-5 Grand and Ashtabula River Basins TSD January 7, 1997

25

Unnamed tributary  to the Grand River - Village of Orwell WWTP (RM 62.6/2.6)
The Village of Orwell WWTP was built in 1968 and modified in 1981 and upgraded in 1992 to
advanced secondary treatment.  Design flow of the plant is 0.260 MGD (Figure 4). Current
treatment processes include an aerated equilization basin, three oxidation ditches operated in
parallel, settling, sludge storage tank and lagoon, and chlorination.  The final effluent is
discharged to an unamed tributary that enters the Grand River at RM 62.60.  The WWTP has a
long history of compliance problems with total suspended solids (TSS), five-day carbonaceous
biochemical oxygen demand (cBOD ), fecal coliform bacteria and ammonia-N (NH ).  Ohio EPA5 3

inspections and a citizen’s complaint identified poor quality effluent (solids, gray discoloration,
foam) from the facility.

Despite the compliance problems at the WWTP, average daily ammonia-N loadings reported by
the Orwell WWTP have declined recently even though the average daily flows have increased
(Figure 4). The ammonia-N reductions have resulted in dramatically lower reported ammonia-N
concentrations in the unnamed  tributary downstream from the facility's discharge. Average total
phosphorus (Total P), total suspended solids (TSS) and five day carbonaceous biochemical
oxygen demand (cBOD  ) loadings have remained fairly constant. However, the 95th percentile5

loadings for these parameters appear to be decreasing which indicates relatively better operation
and maintenance of the WWTP (Figure 4).

The Village has a large volume industrial user, Kennametal, which discharges greater than one
half of the wastewater flow (0.17 MGD) to the Orwell WWTP. Kennametal manufactures metal
cutting inserts (e.g. drill bits) with tungsten carbide and titanium carbide coatings. The
manufacturing process includes chemical vapor deposition, grinding and electropolishing. Their
pretreatment permit includes limits for pH, fluoride, copper, molybdenum, and nickel.

Increased flows may be attributed to acknowleged infiltration and inflow into the sanitary sewers
or the Kennametal discharge. These low nutrient, high flow, discharges may be contributing to
operating problems at the plant. 

Rock Creek - New Lyme Landfill WWTP (RM 50.59/9.61/5.6)
The New Lyme Landfill was a 42 acre disposal facility for residential, commercial and industrial
wastes. The site is located at the headwaters of the Lebanon Creek (tributary to Rock Creek) and
Pymatuning Creek (tributary to the Shenango River) watersheds. The landfill was closed  in 1979
by the Ashtabula County Health Department for inadequate disposal practices and for producing
leachate that entered Lebanon Creek. A U.S. EPA remedial investigation was conducted in 1983-
4 under CERCLA (aka. Superfund) and found various organic and inorganic contaminants as well
as asbestos fibers at the site. As a result, remedial action was conducted to treat contaminated
groundwater, prevent groundwater and rainfall from entering the wastes, and



0

0.1

0.2

0.3

0.4

0.5

0.6

76 84 86 88 90 92 94

50th Percentile
95th Percentile

Fl
ow

s 
(M

G
D

)

Year

Design capacity
(0.26 mgd)

0

5

10

15

20

25

85 86 87 88 89 90 91 92 93 94 95

50th Percentile Loading
95th Percentile Loading

To
ta

l S
us

pe
nd

ed
 S

ol
id

s
(k

g/
da

y)

Year

0.1

1

10

100

848586878889909192939495

50th Percentile
95th Percentile

N
H

3-N
 L

oa
di

ng
s 

kg
/d

ay

Year

0

2

4

6

8

10

12

84 85 86 87 88 89 90 91 92 93 94

cB
O

D
5 (k

g/
da

y)

Year

0

5

10

15

20

88 89 90 91 92 93 94 95

To
ta

l P
 (k

g/
da

y)

Year

MAS/1996-11-5 Grand and Ashtabula River Basins TSD January 7, 1997

26

Figure 5.  Trends in 50th and 95th percentile
flows and pollutant loadings by the
Orwell WWTP to an unnamed
tributary to the Grand River at RM
62.6.  All graphs represent 3rd
quarter data. 



MAS/1996-11-5 Grand and Ashtabula River Basins TSD January 7, 1997

27

to minimize direct exposure to humans. A multilayer (synthetic liner, geotextile drainage net,
filter fabric, clay and soil) cap was constructed over the landfill. A new wetland was created on
the site from a borrow pit of 700,000 CY of clay used for the cap. The Ohio Department of
Natural Resources now manages the wetland. A groundwater extraction and treatment system was
installed as well as a gas collection and passive venting system . 

Rock Creek - Old Mill Site WWTP (RM 50.59/1.82/0.3)
The Old Mill site covers a total of 13 acres in Rock Creek Village. This site was used for the
storage of materials for the supposed manufacture of potting soil additives. Superfund monies
were used for the Emergency Removal of 1200 drums of waste solvents, oils, resins and
polychlorinated biphenyls (PCBs). Many of the drums were in poor condition and had leaked into
the soil which required the excavation and off-site disposal of 80 yd  of contaminated soil. These3

removal activities occurred in 1981-2. 

A Remedial Investigation was conducted in 1983–4. As a result, 1,1,1-trichloroethane (TCA)
(6100 g/l), TCA degredation products, ethylbenzene, xylene, polynuclear aromatic hydrocarbons
and heavy metals such as lead were found in soils and groundwater at the site. These findings
resulted in the removal of an additional 12,100 yd  of soils and the completion of a groundwater3

monitoring, extraction and treatment system in 1990. Additional trenches were constructed on
site in 1992 to collect fugitive contaminants. Currently, groundwater at the site still exceeds
drinking water maximum concentration limits. 

 The groundwater treatment system is an air stripping tower designed for a wastewater flow of
10 gpm and is expected to be needed for 30 years. The treated wastewater contains concentrations
less than the laboratory method detection limit of 1.0 g/l of dichloroethane, trichloroethane,
trichloroethylene and tetrachloroethane and is discharged to an unnamed tributary to Rock Creek.

Rock Creek -  Village of Rock Creek WWTP (RM 50.59/1.1)
The Village of Rock Creek WWTP is a 0.07 MGD plant built in 1990.  Treatment consists of
extended aeration, activated sludge, settling, slow surface sand filters, aerated sludge holding,
chlorination, dechlorination and sludge drying beds.  A 1992 inspection indicated problems with
sludge handling at the facility.  

In June, July and August of 1993 there were permit violations  for ammonia-N (9.3, 7.84, 1.83
-30 day average and  32, 5, 23.1 for 7day average).  Fecal coliform bacteria permit violations
occurred in August 1993 .  Dissolved oxygen violations occurred in June (21 of 30 days),  July
(19 of 31), August (16 of 31), September (9 of 30) and October (10 of 31) 1993.

Rock Creek - Village of Roaming Shores WWTP (RM 50.59/2.6)
The Roaming Shores WWTP was built 1968 and upgraded in 1987.  The facility has a design
flow of 0.120 MGD.  Treatment includes comminutors, bar screen, extended aeration/ activated
sludge, settling, polishing pond, aerobic sludge digestion, chlorination and dechlorination.



MAS/1996-11-5 Grand and Ashtabula River Basins TSD January 7, 1997

28

The plant usually produces a good quality effluent and is in general compliance with their
NPDES permit.

Cemetery Creek - Jefferson Village WWTP  (RM 41.28/8.42/1.65)
The Village of Jefferson WWTP was built in the 1950s as an activated sludge plant.  It was
improved and expanded to 0.95 MGD in 1974 (Figure 5). Treatment processes include
comminutor and bar screens, flow equalization, primary settling, aeration, secondary settling,
chlorination, aerobic sludge digestion, belt filter press and sludge drying beds.  Cemetery Creek
is a zero low flow stream. During low flow conditions, the creek essentially begins at the WWTP
discharge and any malfunctions at the plant can have an immediate adverse impact on the stream.
Total suspended solids, cBOD , total phosphorus and ammonia-N loadings have increased at the5

Jefferson WWTP, especially in the last four years. 

The facility has a long history of operation and maintenance problems that have resulted in
bypasses of treatment processes, discharge of sludge to the stream and violation of their NPDES
permit for ammonia-N, chlorine, TSS, cBOD  and phosphorus. Past MOR data is also suspect5

because of laboratory problems found during inspections.  Ohio EPA offered, and the Village
accepted, operation assistance at the WWTP in March 1993. The operation assistance team made
several  recommendations including: flow monitor calibration, better charting of current
laboratory and process control data, investigate and correct inflow and infiltration (I&I) problems,
redesigning secondary clarifiers, rerouting waste activated sludge, reconfiguring scum trough, and
an alternative chlorine delivery system.

Cemetery Creek - Poplar Oil Landfill WWTP (RM 41.28/8.42/1.25)
This site ia located downstream from the Jefferson WWTP adjacent to Cemetery Creek . The
facility was originally the site for greenhouses used to grow tomatoes. The owner accepted waste
oil for boiler fuel to heat the greenhouses. The waste oil contained solvents and PCBs and dioxin
was produced in the oil  fired boilers. Wastes from treatment of the waste oils and runoff from
the facility were treated in on–site ponds and discharged to Cemetery Creek. The operation
resulted in Ohio EPA enforcement actions in the late 1970’s for air and wastewater emisions.
Several emergency removal actions were conducted at the site to prevent oils from spilling into
the creek. Waste oil generators removed 250,000 gallons of waste oil in 1986. 

Final cleanup of the site resulted in the removal of an additional 6200 gallons of oil, the
treatment and disposal of 164,360 gallons of wastewaster and the incineration of  280,000 gallons
of waste and 3000 CY of contaminated soils and sludges. Remaining wastes ( including dioxin
wastes)  and ashes were buried under a multilayer cap and the site was prepared to prevent
groundwater infiltration into the site.  The site is considered remediated and there is no curent on-
site treatment.



0

0.5

1

1.5

76 78 80 82 84 86 88 90 92 94

M
ed

ia
n 

D
ai

ly
 F

lo
w

 (M
G

D
)

YEAR

Design capacity =
 0.95 mgd

0

20

40

60

80

100

120

76 78 80 82 84 86 88 90 92 94

50th Percentile Loading
95th Percentile Loading

TS
S

(k
g/

da
y)

Year

0
5

10
15
20
25
30
35
40

88 89 90 91 92 93 94

cB
O

D
5 

(k
g/

da
y)

Year

0

5

10

15

20

88 89 90 91 92 93 94 95

50th Percentile Loading
95th Percentile Loading

A
m

m
on

ia
-N

(k
g/

da
y)

Year

0
1
2
3
4
5
6
7

88 89 90 91 92 93 94 95

50th Percentile Loading
95th Percentile Loading

To
ta

l P
ho

sp
ho

ru
s

(k
g/

da
y)

Year

MAS/1996-11-5 Grand and Ashtabula River Basins TSD January 7, 1997

29

Figure 6.  Trends in 50th and 95th
percentile flows and loadings of
pollutants to Cemetery Creek by
the Jefferson WWTP.  All graphs
depict 3rd quarter data.

                                  



MAS/1996-11-5 Grand and Ashtabula River Basins TSD January 7, 1997

30

A 1994 study by the Village revealed severe I&I inputs to the sanitary sewer system including
storm water (roof drain) connections.  Consent Orders were issued in 1987 and 1995 to address
operation problems at the facility that resulted in violation of their NPDES permit limits. A
schedule of compliance for the Findings and Orders were amended several times due to
engineering problems encountered by the Village.  New construction to comply with the 1995
Order was completed in January 1996.

Big Creek - Chardon Village WWTP (RM 9.32/16.1)
The Chardon Village Waste Water Treatment Plant was originally built in 1916 and the most
recent upgrade to the facility was completed in 1989. The current treatment facility consists of:
flow equalization basins, bar screens, grit chamber, comminutor, primary settling, trickling filters,
intermediate settling, activated sludge-nitrification, phosphorus removal, final settling, sand
filters, and chlorination. Sludge is processed in aerobic digestors, sludge drying beds and a belt
filter press. The Village installed de-chlorination in June 1995 one year prior to requirements in
their permit.

In 1988, Chardon was referred to the Attorney General’s Office for not meeting the final effluent
limits for ammonia-N established in the NPDES permit compliance schedule. The Village
claimed there was insufficient time in the compliance schedule to meet the final effluent numbers.
A 1989 consent agreement established June 1, 1989 as the date to comply with the permit limits.
 In 1990 Ohio EPA requested a new General Plan citing expansion of the Chardon service area
and anticipated increased flows. In 1991, the Village responded to Ohio EPA’s recommendation
and stated that the existing capacity at the plant should be sufficient for the next ten years.
Monthly average flows for some months in 1993 and 1994 exceeded the design flow of 1.1 MGD
(Figure 6). Chardon submitted a General Plan to Ohio EPA in 1994 for expansion from 1.1  to
2.0 MGD.

A new General Plan for the Chardon WWTP was reviewed by Ohio EPA in 1995. The Agency
is awaiting biological and water quality modeling information from the 1995 sampling prior to
issuing a decision on the General Plan. The Plan calls for replacing the current treatment system
with a new treatment design which includes an equalization basin, oxidation ditch, sand filters,
chlorination and de-chlorination. Existing aeration tanks will be converted to sludge holding
tanks.

Dramatic reductions in ammonia-N, cBOD  and TSS occurred after the new processes in 19895

were brought on line (Figure 6).  Also, the plant has reduced nitrate-nitrite loadings following
implementation of nitrification.  Mercury, copper and zinc are elevated in the WWTP effluent.
Chardon currently does not have metal limits in the permit.  Bioassay tests performed by the
facility indicate there is no acute toxicity in the Chardon WWTP discharge.



0

0.5

1

1.5

2

88 89 90 91 92 93 94 95

Fl
ow

 (M
G

D
)

Year

Design capacity
= 1 MGD

0

0.5

1

1.5

2

2.5

88 89 90 91 92 93 94 95

To
ta

l R
es

id
ua

l 
C

l 2 (k
g/

da
y)

Year

Chardon 3rd Quarter Cl2

0

500

1000

1500

2000

88 89 90 91 92 93 94 95
Year

Fe
ca

l C
ol

ifo
rm

 (#
/1

00
m

l)

Primary Contact Standard

0

5

10

15

20

25

30

88 89 90 91 92 93 94 95

50th Percentile Loading

95th Percentile Loading

cB
O

D
5 (k

g/
da

y)

Year

0

5

10

15

20

88 89 90 91 92 93 94 95

N
O

3N
O

2-N
 (k

g/
da

y)

Year

0

10

20

30

40

50

88 89 90 91 92 93 94 95

50th Percentile Loading
95th Percentile Loading

N
H

3-N
(k

g/
da

y)

Year

MAS/1996-11-5 Grand and Ashtabula River Basins TSD January 7, 1997

31

Figure 7.  Trends in 50th and 95th percentile flows and pollutant loadings to Big Creek by the
Chardon WWTP.  All graphs depict 3rd quarter loadings. 



MAS/1996-11-5 Grand and Ashtabula River Basins TSD January 7, 1997

32

Cutts Creek - Terrace Glen Estates WWTP (RM 9.32/15.72/2.3)
This treatment plant is located on Woodin Road in Hambden Township and has a design flow of
0.02 MGD for 99 connections. Treatment systems include trash trap, extended aeration, settling,
dosing chamber, surface sand filter and chlorination.

The WWTP has had a history of operational problems which has resulted in citizen’s complaints
and frequent violations of ammonia-N, TSS and fecal coliform bacteria. Severe infiltration and
inflow causes plant bypasses during storm runoff events. Sludge handling has also been
problematic and sludge deposits have been observed in the stream. The facility has also failed to
submit required monthly operating reports.

Unnamed Tributary to East Creek - Lake County Sunshine Acres WWTP 
(RM 9.32/6.25/1.48/1.2)
This treatment facility is located at Lester Drive and S.R.  86 in Leroy Township.  It was built in
1961 and has a design flow of 0.020 MGD.  Treatment consists of a bar screen (changed from a
comminutor in 1988), extended aeration, settling, chlorination, sand filters and a sludge holding
tank.  The sand filters were installed in 1988 in response to TSS and cBOD  violations.  Diffused5

air was added in 1990 to raise the low dissolved oxygen in the effluent.  The 1994 average annual
flow for the WWTP was 0.007 MGD from 48 connections.

Big Creek - Lake County Rio Grande WWTP (RM 9.32/4.04/1.18/1.3)
This treatment plant was built in 1976 and is located on Leroy Center Road in Concord
Township.  Design flow for this plant is 0.0215 MGD.  Treatment includes comminutoin,
extended aeration, sludge holding, rapid sand filtration and chlorination.  Additional diffused air
was added in 1990 to raise DO.  The 1994 average annual flow for the WWTP was 0.007 MGD
for 33 connections.  This facility discharge is in general compliance with their permit but failed
to  report some temperature and total phosphorus data in 1994 and 1995.  

Big Creek - Lake County Far Hills WWTP (RM 9.32/2.85/1.25)
This treatment plant was built in 1975 and is located on Christian Drive in Concord Township.
Design flow for this plant was 0.040 MGD.  Treatment systems included bar screen, extended
aeration, sludge holding tank, rapid sand filter, chlorination and surface sand filter (for rapid sand
backwash).  This plant was susceptible to upsets and had reported occasional violations of  TSS,
cBOD5, DO, NH3 and fecal coliform bacteria.   The 1994 average annual flow for the WWTP
was 0.0520 MGD.  This plant was abandoned in January 1995 and converted to a pump station
to the Mentor WWTP.

Kellogg Creek - Lake County Concord Kellogg WWTP (RM 9.32/0.17/1.2)
This activated sludge treatment plant is located on Cheryl Drive in Concord Township.  The
facility was built in 1978 and is designed for 0.037 MGD.  Treatment consists of fine and course
screening, aeration, settling, sand filtration, chlorine contact and sludge holding.    This plant has
been susceptible to upsets and improvements in operation and maintenance in 1990 have reduced



MAS/1996-11-5 Grand and Ashtabula River Basins TSD January 7, 1997

33

problems at the plant.  The 1994 average annual flow for the WWTP was 0.0230 MGD for 82
connections.

Grand River - Lake County Heatherstone WWTP (RM 8.8)
The Heatherstone WWTP was constructed in 1975 and discharges to the Grand River at RM  8.8.
The discharge is near the downstream boundary (State Route 84 at RM 8.5) of  the State Resource
Water Use Designation for the Grand River. The treatment system consists of comminution,
aeration, sludge holding and drying beds, rapid sand filters, and chlorination. Design flow for the
WWTP is 0.400 MGD. The average annual flow is 0.196 MGD. There is no phosphorus removal.

The facility failed to meet deadlines for October 1995 dechlorination (sodium bisulfate) as stated
in their General Plans. The facility generally meets effluent limits, but has had several monitoring
frequency violations and several scattered ammonia-N, total suspended solids (TSS), fecal
coliform bacteria and total residual chlorine violations from 1984 to 1991.  Loadings of cBOD5

have increased  more than can be attributed to increased in flow.  Also, 95th percentile ammonia-
N loadings show an exponential increase in ammonia-n loading to the Grand River (Figure 7).
Inspection by Ohio EPA staff indicated improper sludge wasting as the cause of the ammonia-N
and TSS violations, and the consequent additional cBOD  loadings.  Treatment plant removal5

efficiencies have remained constant for TSS, and total phosphorus concentrations, resulting in
increased loadings with increased flows.  Lake County has stated that they will probably request
an expansion at Heatherstone in the near future for increased flow from the current 0.4 MGD
design capacity to flows ranging from 2.0 to 4.0 MGD.

Red Creek - Lake County Park Estates WWTP (RM 4.82/2.78)
This plant was eliminated in August 1994 and is now a pump station to the Heatherstone WWTP.
The plant design was for 0.055 MGD and was built in 1977.  Treatment consisted of extended
aeration, settling, chlorination, rapid sand filters and a sludge holding tank .  In 1990, the sludge
collection system was replaced and the filters were reconditioned and diffused air was added to
raise low DO in the effluent.  The 1994 average annual flow for the WWTP was 0.0820 MGD
for 143 connections.  



0

2

4

6

8

10

87 88 89 90 91 92 93 94 95

50th Percentile 

95th Percentile 

To
ta

l S
us

pe
nd

ed
 S

ol
id

s
(k

g/
da

y)

Year

0

0.1

0.2

0.3

0.4

0.5

87 88 89 90 91 92 93 94 95

50th Percentile
95th Percentile

D
ai

ly
 F

lo
w

 (M
G

D
)

Year

Design capacity = 0.4 mgd

0
0.5

1
1.5

2
2.5

3
3.5

87 88 89 90 91 92 93 94 95

To
ta

l P
 (k

g/
da

y)

Year

Loading exceeding
IJC limit of 1.0 mg/l
assuming 0.4 mgd 
discharge

0

0.5

1

1.5

2

2.5

3

87 88 89 90 91 92 93 94 95

50th Percentile Loading
95th Percentile Loading

A
m

m
on

ia
-N

 (k
g/

da
y)

Year

0

2

4

6

8

10

87 88 89 90 91 92 93 94 95

50th Percentile Loading
95th Percentile Loading

cB
O

D
5 (k

g/
da

y)

Year

MAS/1996-11-5 Grand and Ashtabula River Basins TSD January 7, 1997

34

Figure 8.  Trends in 50th and 95th percentile
flows and pollutant loadings by
the Heatherstone WWTP to the
Grand River at RM 8.5.  All
graphs represent 3rd quarter data.



MAS/1996-11-5 Grand and Ashtabula River Basins TSD January 7, 1997

35

Spills, Overflows, and Unauthorized Releases 
Pollutant discharges from spills are not a significant source of lethal and sublethal stresses for
aquatic communities in the Grand River watershed.   Only six incidents have been recorded in
the Grand River Basin by the Ohio EPA Emergency Response Section during 1995.  Petroleum
related spills released 6240 gallons and accounted for 99.9% (5 events) of the spills.  Crude oil
was the most common petroleum contaminant spilled with one spill near West Farmington
responsible for 6000 of the 6340 gallons of materials spilled in 1995.  The only non-petroleum
related “spill” reported in 1995 was 100 gallons of leachate from sawdust piles at a saw mill.
Overflows, permit violations, and other unauthorized releases to Cemetery Creek from the
Jefferson WWTP and sewer system were chronic problems until the expansion at the facility was
completed.

Fish Kills
A review of Water Pollution, Fish Kill and Stream Litter Investigation Reports from the Ohio
Division of Wildlife covering the period 1985-1995 revealed no fish kills on the Grand River
mainstem.  Thirteen fish kills have been reported, however, in the upper Grand River basin in
Ashtabula and Trumbull counties, all occurring on different tributaries.  Six of the thirteen kills
involved petroleum products (e.g., gasoline, diesel fuel, fuel oil), likely the result of transfer
[...]

100

Table 3.  Continued.
Stream/ Type of USGS 7.5 Minute
River Mile Sampling Latitude/Longitude Landmark Quadrangle Map
Cowles Creek - continued

4.64 C,Fec 41 48 52 / 80 56 29 dst WWTP Geneva
4.3 B,F 41 49 10 / 80 56 24 dst WWTP Geneva
3.07 B,F,D 41 49 35 / 80 56 43 ust Maple Rd Geneva
3.2 C,Fec 41 49 46 / 80 56 52 dst Maple Rd Geneva
1.8 F 41 51 00 / 80 57 40 dst New London Rd Geneva
1.4 B,C,Fec 41 50 42 / 80 57 31 dst New London Rd Geneva
0.9 C,D 41 51 01 / 80 57 44 SR 534 Geneva
0.35 C,D 41 51 15 / 80 58 05 Lake Road Geneva
0.30 B,F 41 51 15 / 80 58 11 Lake Road Geneva

Arcola Creek
7.5 B 41 47 15 / 81 03 53 @ Middle Ridge Rd Madison
7.12 C ,F 41 47 34 / 81 03 42 ust Madison WWTP Madisonp

7.09 C-effluent 41 47 33 / 81 03 41 Madison WWTP Madison
7.05 C ,B,F 41 47 37 / 81 03 38 dst Madison WWTP Madisonp

6.92 C 41 47 40 / 81 03 50 dst Feedlot Madison
6.09 C 41 47 60 / 81 02 56 SR 528 Madison
5.04 B,C ,F 41 47 53 / 81 01 39 nursery  road W of Bennet Rd Madisonp

2.02 B,C,F 41 49 37 / 81 00 52 @ Cunningham Rd Madison
0.5 B,F 41 50 34 / 81 00 24 dst Vrooman Rd Madison

Conneaut Creek
23.3 B,C 41 54 14 / 80 31 40 ust Furnace Rd Conneaut
23.1 F 41 54 12 / 80 31 55 dst Furnace Rd Conneaut
12.6 B,C 41 53 59 / 80 39 32 dst Kingsville N. Kingsville
12.1 F 41 54 05 / 80 39 20 ust old landfill N. Kingsville
5.7 B 41 55 58 / 80 35 21 Grant Rd Conneaut



MAS/1996-11-5 Grand and Ashtabula River Basins TSD January 7, 1997

101

Pollutant Loadings 
Cowles Creek - Geneva WWTP: 1980-1995
Initially constructed in 1937, the Geneva WWTP was expanded to provide nitrification and
chlorination/dechlorination in 1988 with a permitted flow of 1 MGD.  Rapid sand filters were
added to the plant through an upgrade which was completed in 1990.  A second nitrification tower
was added to the plant in 1994.  The NPDES permit for the plant was modified to allow an
increase in flow to 1.4 MGD in November 1994 and was subsequently modified in May 1995 to
allow a flow of 2.0 MGD following the installation of the second nitrification tower.  The Geneva
WWTP currently employs tertiary treatment which includes aerated grit chambers, primary
settling, trickling filters, secondary clarification, nitrification, tertiary filtering via rapid sand
filters, and chlorination-dechlorination.  Phosphorus removal is accomplished through the
addition of alum during the treatment process. The facility discharges to Cowles Creek at RM
4.73.  The latest census estimated the city’s population at 6,200, approximately 3,088 of whom
were served by the WWTP.  The sewer service area has been expanded in recent years through
sewer extensions approved by the Ohio EPA.  The sewer system includes two lift stations and is
a separate system with no combined sewers or overflows.  Inflow and infiltration has been a
persistent problem with excessive flows (to 6.47 MGD) to the plant during heavy rainstorms.

The Ohio EPA has conducted three rounds of compliance sampling inspections (CSI’s) at the
Geneva WWTP.  The CSI’s were carried out in 1985-1986, 1991 and 1994-1995.  Each CSI
consists of two sampling events where an automatic sampler is used to collect a 24 hour
composite sample of the effluent.  Grab samples of the effluent are collected for the analysis of
parameters for which composite sampling cannot be used (i.e. fecal coliform bacteria, oil and
grease, volatile organic compounds, and cyanide).  Grab samples are also taken from the
receiving stream (Cowles Creek) upstream from the discharge point and within the mixing zone
to quantify impacts of the discharge on the stream.  In addition to chemical and bacteriological
analyses, the Geneva WWTP effluent was also tested for acute toxicity to indicator organisms
(Ceriodaphnia and fathead minnow) using bioassay techniques in 1991 and 1994-1995.  No acute
toxicity was observed in any of the samples taken for the 1991 or the 1994-1995 CSI’s.

Sampling conducted in 1985-1986 detected exceedances for oil and grease (22.0 mg/l, effluent
vs. 10 mg/l, permit limit) in July 1985 and for fecal coliform bacteria (2,700 colonies/100ml,
effluent vs. 2,000, maximum permit limit) in June of 1986.  Sampling conducted in 1991 detected
an exceedance for phosphorus (1.98 mg/l, effluent vs. 1.5 mg/l  7 day max in permit).  No
exceedances were detected during the 1994-1995 CSI.

Analyses for priority pollutant organic compounds for the 1991 and 1994-1995 CSI’s detected
no semi-volatile organic compounds.  Volatile organic compounds detected in trace amounts were
bromodichloromethane and chloroform in samples taken September 1991, October 1994 and June
1995 and dibromochloromethane which was detected in samples taken by Ohio EPA September
1994 and June 1995.   



MAS/1996-11-5 Grand and Ashtabula River Basins TSD January 7, 1997

102

Annual median (50th percentile) daily flows to the plant have gradually increased over the last
15 years due to growth within in the service area.  Flows from the WWTP have ranged from 0.63
to 1.13 MGD (Figure 2).  Daily flows to the plant fluctuate widely during rain events as reflected
by 95th percentile values which range from 0.98 to 2.11 MGD.  Until the permitted flow value
was increased to 2.0 MGD in 1995, these events contributed to several violations for daily loading
for suspended solids and phosphorus.  Maximum flows to the Geneva WWTP as high as 6.47
MGD have been reported.

The impacts of discharges of ammonia nitrogen (NH -N) from the Geneva WWTP on water3

quality in Cowles Creek were severe prior to the installation of nitrification processes in 1988
(Figures 2 and 3).  Summertime in-stream NH -N concentrations downstream from the Geneva3

WWTP as reported by the city ranged as high as 26.8 mg/l during this period.  Addition of the
nitrification equipment has reduced the summertime NH -N concentrations in the effluent from3

the plant by over 90% (Figure 4). Annual median (50th percentile) daily loading values for NH -N3

from the plant for the period of 1980 to 1986 ranged from 11.4 to 61.9 kg/day (Figure 2).  The
range of  the annual median (50th percentile) loading of NH -N from the plant has decreased to3

0.25 to 1.00 kg/day during the period of 1989 through 1995.

Annual median (50th percentile) total suspended solids (TSS) loadings decreased markedly
following the addition of rapid sand filters in 1990 (Figures 2).  The average annual median TSS
loading decreased from 54.9 kg/day for the period of 1980 through 1989 to 14.1 kg/day for the
period since the installation of the tertiary sand filters.  Although the median annual loadings have
decreased since 1990, maximum annual daily loadings as reflected by 95th percentile data have
not reflected the same decrease.  However, maximum summertime daily concentrations reflected
by 95th percentile data have decreased since the addition of the tertiary sand filters (Figure 3).
These trends indicate that the fluctuations in flow are primarily responsible for peaks in TSS
loading, and that the presence of the tertiary filtering equipment is mitigating the impacts of these
fluctuations on the stream to some degree.

Concentrations of phosphorus and the loading of phosphorus to Cowles Creek have remained
relatively stable over time (Figure 2).  Marked differences between the median (50th percentile)
and maximum (95th percentile) concentration and loading values are indicative of the stress
placed upon the treatment system during high flow events.

The Genvea WWTP has consistently met the NPDES permit limit for fecal coliform bacteria.
During the period of 1980 through 1995, self-monitoring has indicated only two instances where
fecal coliform bacteria have exceeded the 1,000 colonies/100 ml permit limit.  However,
upstream and downstream monitoring within Cowles Creek conducted by the WWTP staff has
detected persistently high summertime fecal coliform bacteria counts upstream from the WWTP
which are 1 to 3 orders of magnitude higher than those found in the plant effluent (Figure 4).
Although dilution from the WWTP effluent appears to reduce the in-stream fecal coliform count



0

0.5

1

1.5

2

2.5
50th percentile
95th percentile

19
80

19
81

19
82

19
83

19
84

19
85

19
86

19
87

19
88

19
89

19
90

19
91

19
92

19
93

19
94

19
95

C
on

du
it 

Fl
ow

 (M
G

D
)

0
1
2
3
4
5
6
7
8

19
80

19
81

19
82

19
83

19
84

19
85

19
86

19
87

19
88

19
89

19
90

19
91

19
92

19
93

19
94

19
95

50th percentile
95th percentile

1987-1988: 
no data 

Ph
os

ph
or

us
-T

 (k
g/

da
y)

0
10
20
30
40
50
60
70

19
80

19
81

19
82

19
83

19
84

19
85

19
86

19
87

19
88

19
89

19
90

19
91

19
92

19
93

19
94

19
95

50th Percentile
95th Percentile

N
itr

at
e-

N
itr

ite
-N

 (k
g/

da
y)

0
20
40
60
80

100
120
140
160

50th percentile
95th percentile

19
80

19
81

19
82

19
83

19
84

19
85

19
86

19
87

19
88

19
89

19
90

19
91

19
92

19
93

19
94

19
95

1987-1988: no data 

A
m

m
on

ia
-N

 (k
g/

da
y)

0

50

100

150

200

19
80

19
81

19
82

19
83

19
84

19
85

19
86

19
87

19
88

19
89

19
90

19
91

19
92

19
93

19
94

19
95

1987-1988: 
no data 

TS
S

 (k
g/

da
y)

0

20

40

60

80

100
50th percentile
95th percentile

19
80

19
81

19
82

19
83

19
84

19
85

19
86

19
87

19
88

19
89

19
90

19
91

19
92

19
93

19
94

19
95

1987-1988:
 no data 

cB
O

D
5 (k

g/
da

y)

1980-1984:
 no data

MAS/1996-11-5 Grand and Ashtabula River Basins TSD January 7, 1997

103

 Figure 2.  Median and 95th percentile annual loadings of selected pollutants to Cowles Creek by
the Geneva WWTP, 1980 - 1995.



0
10
20
30
40
50
60
70

19
80

19
81

19
82

19
83

19
84

19
85

19
86

19
87

19
88

19
89

19
90

19
91

19
92

19
93

19
94

19
95

50th percentile
95th percentile

TS
S

 (m
g/

l)

0
5

10
15
20
25
30
35
40

19
80

19
81

19
82

19
83

19
84

19
85

19
86

19
87

19
88

19
89

19
90

19
91

19
92

19
93

19
94

19
95

50th percentile
95th percentile

A
m

m
on

ia
-N

 (m
g/

l)

0

2

4

6

8

10

12

19
80

19
81

19
82

19
83

19
84

19
85

19
86

19
87

19
88

19
89

19
90

19
91

19
92

19
93

19
94

19
95

cB
O

D
5  (

m
g/

l)

1980-1985:
 no data

MAS/1996-11-5 Grand and Ashtabula River Basins TSD January 7, 1997

104

Figure 3.  Median and 95th percentile third
quarter loadings of selected
pollutants by the Geneva WWTP,
1980 - 1995.  

somewhat, the concentrations both upstream and downstream of the plant consistently exceed the
Water Quality Standard for Primary Contact Recreation of 1,000 colonies/100 ml.

Arcola Creek - Madison Village WWTP: 1985-1995
Initially constructed in 1965, the Madison WWTP utilizes oxidation ditches for waste water
treatment followed by clarification and chlorination/dechlorination.  The plant was expanded in
1991 to provide for a total of four 100,000 gallon oxidation ditches and four clarifiers, the
expansion of the chlorine contact tanks, the addition of stand-by power, new sludge holding ponds
and a 240,000 gallon equalization basin to minimize the likelihood of bypasses during peak flows.
The dechlorination and sludge handling equipment at the plant as well as the on-site laboratory
were upgraded in 1994.  The plant is currently permitted for the discharge of 0.3 MGD, although
peak flows to 1.19 MGD have been reported.  Current plant design is based upon 



1

10

100

1000

104

105

106

19
80

19
81

19
82

19
83

19
84

19
85

19
86

19
87

19
88

19
89

19
90

19
91

19
92

19
93

19
94

19
95

mean- upstream
mean- 001 effluent
mean- downstream

Log Fecal Coliform (col./100ml)

no upstream data

0
2

4

6

8
10

12

14

19
80

19
81

19
82

19
83

19
84

19
85

19
86

19
87

19
88

19
89

19
90

19
91

19
92

19
93

19
94

19
95

50th percentile- upstream
50th percentile- 001 effluent
50th percentile- downstream

A
m

m
on

ia
-N

 (m
g/

l)

15.3 26.2

effluent
only

Summer Water Quality Std. 

(pH=7.5, Temp=20oC)

MAS/1996-11-5 Grand and Ashtabula River Basins TSD January 7, 1997

105

Figure 4.  Fecal coliform counts (top) and ammonia-nitrogen
concentrations (bottom) in the Geneva WWTP effluent (third
quarter data) compared to the upstream and downstream
receiving waters.

0.4 MGD average flow and peak flows to 1.13 MGD.  Inflow and infiltration have been identified
as the major source of excessive flows during storm events, but extensive smoke testing of the
sewer system prior to 1987 did not detect any major sources.  In 1994, the Village of Madison
requested that the permit be modified to increase the allowable flow from the plant to 0.5 MGD.
Estimates from 1991 indicate that the sewer district includes a population of approximately 2,600,
85% of whom are served by the sewer system.

Annual median (50th percentile) daily flows to the Madison WWTP have roughly doubled since



MAS/1996-11-5 Grand and Ashtabula River Basins TSD January 7, 1997

106

the upgrade of the plant in 1991 (Figure 5).  Median daily flows from the WWTP increased from
an average of 0.19 MGD for the period of 1985-1991 to 0.42 MGD for the period of 1992-1995,
indicating average flows in excess of plant design.  Peaks in daily flows to the plant reflected by
95th percentile values ranged from 0.26 to 0.44 MGD for the period of 1985-1991, and from 0.67
to 0.81 MGD for 1992-1995.  The maximum flow reported in monthly operating reports from the
plant for the period of 1985 to 1995 was 1.11 MGD.

Upgrade of the WWTP in 1991 significantly reduced the loadings of total suspended solids (TSS),
phosphorus and ammonia nitrogen (NH -N) (Figure 5) to Arcola Creek.  However, loadings for3

all three pollutants have increased since 1993.  Median (50th percentile) annual daily loadings
of TSS have increased from 2.36 kg/day in 1991 to an average of 9.19 kg/day during the period
of 1993-1995.  Similarly, median annual loadings for phosphorus have increased from 0.75
kg/day in 1991 to an average of 2.59 kg/day for 1993-1995, and NH -N loadings have increased3

from 0.36 kg/day in 1991 to an average of 2.38 kg/day for 1993-1995.

The increase in loadings for TSS and phosphorus during the period 1993-1995 appears to be
caused primarily by the increase in flow from the plant. Increased loadings of NH -N appear to3

be caused by a combination of increased flow and concentration in the effluent, although the
increase in plant flow appears to be the dominant factor.  Total suspended solids concentrations
have remained relatively constant throughout this period (Figure 6), with median (50th percentile)
summertime TSS concentrations averaging 2.4 mg/l for the years 1991-1995.  Median
summertime phosphorus concentrations (Figure 6) declined from 4.6 mg/l in 1987 to an average
of 0.82 mg/l for the period 1991-1994.  Median (50th percentile) summertime NH-N3

concentrations in the plant effluent declined following the upgrade to the plant in 1991 from an
average of 2.2 mg/l for the years 1988-1990 to an average of 0.5 mg/l for the years 1991-1993.
Summertime NH -N concentrations in the effluent increased in 1994 and 1995, with median (50th3

percentile) concentrations equaling 1.7 and 1.2 mg/l, respectively; concentrations exceeding water
quality standards for a typical range of pH and temperatures in found in summer.

Loadings of cBOD  have increased steadily since the upgrade of the plant in 1991 (Figure 5).5

Annual median (50th percentile) cBOD  loadings have increased from a minimum  of 0.94 kg/day5

in 1991 to 6.24 kg/day in 1995.  Loadings in 1995 exceed those observed prior to the plant
upgrade, when median annual cBOD  loadings averaged 5.2 kg/day (1989-1990 data).  The5

increase in cBOD  loading during the period of 1992 through 1994 was primarily caused by5

increased flow, since concentrations of cBOD  in the effluent were decreasing during this period5

(Figure 5).  Median (50th percentile) summertime cBOD  concentrations in the effluent averaged5

1.4 mg/l for the years 1991-1994.  However, the summertime median cBOD  concentration in the5

effluent increased sharply in 1995 to 5.7 mg/l, which is equivalent to the summertime median